IN=YUZX b

PARTS LIST

WB1858




— BMEBEDO FEARICOWNT —

1. EFEKITH L, UTOESITEREFARTLTHY EY,

OEBHEDRESFFEEES
OEMMDESEIHMBRABIRTLTHYET,

B 8 | #m&s Ex 0B B
= 2 |wiEmeRET (ERHESDY)
= 3 |wESeRATE (E®ES L)
- 4 |EmeERme kAT (E®HES L)
= 5 |ESREFSBR-EET (EBES L)
QRMHEDRT
O BRI=# BRFT ARG & B - BLAZORBHELERL THY ET,
RRORE Ex 0 BB

OZE I (IB) DRBAARTHBLZERTIA TS,
OZEEICLYRLEZhEBENRTHREZERSA TS,
OZLE#& () DHMAEIRTHEBENMSERSTHh TV,
OEMFERADMAARTHRENSERIA TS,

~15000

15001~

@% A FILERXIEER
ORBELEBOLINLAEHEEIRLTHYET,
@RRSEA T B &
OA4 5 A MAIZ. @MNDI—Y FLEXMERMP AT —V & 58 MmISEERTRAFRRTT

2. ARBREIBABD=-OFELKERETHILNHBYFET,



Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.

01 T L= R RAME] .o e 1
02 /=R ICOVER] ..o e 2
03 IO URBBRIENGINE] ..o 5
04 F—1)—/VARJL FEGRIPULLEY/V-BELT] ..o 1
05 #RMEL/N—BAFRISIDE CLUTCH LEVER] .. ..o e e e 10
06-1 FEATRAILBAGR 1[DRIVE PEDALT] . ..o e e e e e e e aees 1
06-2 FEATARFIVEAGR 2IDRIVE PEDALZ] . ..ottt e e e e e e e e 13
07 BEEE T L—F AR BRAKE] ..o 15
08 SHERSERIHYDRAULIC PUMP] . .o e e e e e e e 17
09 H S TR RIHST] o e e 19
10 R Z IR IFUEL TANK] ..o e e e e e 21
1 ERERBAGRLIDLER WHEEL] .. ..o e e 23
12 2= SRR IORANLER] ... e 25
1 B RBARIBODY] ... 26
14 T4 N—RRBRINIRE HARNESS] . ..o e 28
18 BB B R ISPONGE] . .. oo 30
18 TR LB R ILABEL] ..o A



Fig. 01

7 L—.L [FRAME]

HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME "TY/S. No. | # REMARKS
A .C.
010 [H8770-21113  |7b-h FRAME 1
020 [H8761-21212 |47°7b-h FRAME 1
030 |W9101-A1225  |& Wb M12x25-10. 9T BOLT 10
040 [04013-60120 |EF7v0¢ M12 WASHER, PLAIN 10
050 [HB760-46521 AN Ub A9k MAT 1
060 |H8600-71540 |25 4ZbyN -T A STOPPER 4
070 |H8761-21141  |FFYRZy937779 AN - UNDER COVER, TRANSMISSION 1
080 [01053-51225 |4 Bk M12x25 BOLT 12
090 |04512-60120 |A7" Y77 o9+ M12 WASHER, SPRING 12
100 [04013-60120  |E77y7¢ M12 WASHER, PLAIN 12
110 |H8760-21150  |I¥" Y779 AN - COVER 1
120 |W9301-00816 |37V b+ MBx16 BOLT 4
130 |H8770-81140 [N IN - BUMPER 1
140 |B8600-21180 [N YN -T A RUBBER, CORNER 2
150 |H8770-81150 [N YN -9I4" 719" M)A TRIM 1 1
160 |H8761-81160 [N YN -Y94" 719" M)A TRIM 2 1
170 |W9301-00816 |37V bt MBx16 BOLT 4
180 |W93A2-00616  |3T/4 MBx16 BOLT b
190 |H8770-81160 |7° FyvayYy7 CLIP 10
200 [W6540-06100 |7 YAZy7' ) NIPPLE, GREASE 1
1o |- - - 737 BLANK -

< Interchangeable; #not interchangeable; <new for old; —old for new

1




Fig. 02 7/ \—RA#&[COVER]

HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS

A .C.
010 [HB770-31111 |94 7 PANEL, CONNTROL 1
020 |W9301-00816 |37V bt MBx16 BOLT 8
030 [HB770-43121 |I9" VhN -FV7577 STAY, ENGINE COVER 1
040 |W9301-00816 |37V b+ MBx16 BOLT 8
050 [HB770-43110 Iy VAN - COVER, ENGINE 1
060 |H8700-44121  |FFYASyraziN' - 3 COVER, TRANSMISSION RH 1
070 |H8760-44110  |FFYASyyayaN - 91 COVER, TRANSMISSION 1
080 |H8770-44130  |FFYAZyya7AN - 5" Y COVER, TRANSMISSION LH 1
090 [HB30Z-46820 |7y39%r BOLT, KNOB 4
100 [S2110-46820  [474 bt BOLT, KNOB 4
110 [H853Y-46110  |7/T/&4)-+ SEAT 1
120 |H8720-46131  |7/7vE% -+ W AT GRIP ?
130 |H8720-46141  |Zi 77 SPONGE ?
140 |W9101-80825  |& B+ M8x25-8. 8T BOLT 4
150 |04512-60080  |Z7"YY7" Tv9+ M8 WASHER, SPRING 4
160 [04013-60080 |E7797% M8 WASHER, PLAIN 4
170 |H8700-43561 |4 AR7UyT SPRING, GAS 1
180 [W9092-01408  |#40+vk M8 U NUT 2
190 [HB761-44420  |V77-1 IM#IN Y COVER 1
200 [W9301-00816 |37k b+ M8x16 BOLT 3
210 |H8770-44140  |MEVAN - 91 COVER 1
220 [W93A2-00616  |3T/4" MBx16 BOLT 4
230 |H8770-31150  |V9%N EyBMLN -AN - COVER 1
240 |W93A2-00616  |3T/4" MBx16 BOLT 3
250 [HB460-46310 N 9937- EF'Y MIRROR, BACK 1
260 |H8760-31170  |N/b° 7" Y97 W AT GRIP 1
270 |H8500-31180  |Ai ¥ SPONGE 1
280 |W9301-00816 |37V b+ MBx16 BOLT 2
290 |W9301-00820 |37V b+ M8x20 BOLT 1

1

H8760-31161

I VN - 31

COVER, PANEL FRONT

< Interchangeable; #not interchangeable; <new for old; —old for new

2




Fig. 02 7/\—R8{&[COVER]

HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS
.C.

310 [W93A2-00616  |3T/4" MBx16 BOLT

320 [H8770-81170  [7° Fv9270y7 CLIP

330 |X0000-17273  |I¥9" VAN -F39N"y HINGE

340 [W9301-00816  [377f" b+ M8x16 BOLT

350 [B4840-71540 [TV yAN -ZkyN -T b RUBBER, STOPPER

360 [W93A1-00620 |3T/4" M6x20 BOLT

370 |H8700-46710 |7 DAvk GROMMET

380 |HB770-43150 |I¥" 7AW -3¥ 374N - COVER

390 [W9301-00616  [3774 b+ MEx16 BOLT

400 |H624Y-47510  |¥{9+¥47 L-+ PLATE, LEVEL GAUGE

410 |W9092-01408  |+407Fyk M8 U NUT

420 |H8700-43310 [TV JAN -h7k WPy9- HANDLE, ENGINE COVER

430 |H8700-43320  |IV7" JAN -h7k D= KEY, ENGINE COVER

440 |HB760-43130  |IV9" yh-hnd AN -0v7 LOCK, ENGINE COVER

450 [W6004-11000 Iy 7hN -NyIN % SPRING, RETURN
460 [W9401-00516  [|¥" V4# bk M5x16 BOLT

470 |H873Z-81210  |LN -Akul - STOPPER

480 |H873Z-81220  |LN -RkyN —H)75990 STOPPER

490 [H873Z-81230 LN =ARuN -FYYHVI STOPPER

500 |H8732-81240 LN -AbyN -ER IN % STOPPER

510 |B3120-31210 LN -RbyN -F9YT A RUBBER, STOPPER
520 |W93A2-00616  |3T/4" Mbx16 BOLT

530 |01053-50820 [ B+ MBx20 BOLT

540 |04013-60080  [E77y9+ M8 WASHER, PLAIN
550 [04512-60080  |A7"YyT 797+ M8 WASHER, SPRING
560 |02056-50080  |[+vh M8 NUT

570 |H8761-35210  [\/Y97/HN Y GUID, LEVER
580 |H8761-35220  [\/Y97/HN J1 A PLATE, RUBBER
590 |W9301-00816  [377i B MBx16 BOLT

600 |HB761-33130  [#4b" 7" L-4an - COVER

I PYEY) PG PG PR FNCYFNCY FNCY FACY RN (NS UG PRI DI PG [ DRI DI DI DY RGPS PRI PP FRUY RO IR DI FER P-4 £

< Interchangeable; #not interchangeable; <new for old; —old for new

3




Fig. 02 7/\—R8{&[COVER]

HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS
A .C.
610 [H8760-33140 |¥4M° 7" L—+AN"-1" 4 PLATE, RUBBER 1
620 [W9301-00616 [377f b+ MEx16 BOLT 3
630 |03014-50614 |#7° M6x14 BOLT ?
640 [H6472-35691  |A\ -%- SHIM ?

< Interchangeable; #not interchangeable; <new for old; —old for new

4




~, o

Fig.03 TV

> BA{% [ENGINE]

R m B
REF. No. PARTS No.

BB TR

PARTS NAME

2%
S~
w

= |

=2
e

wm =
REMARKS

010 |HB8770-41210

Iy N ATRIN

ENGINE BASE F

020 |W9131-81025

i b M10x25-8T

BOLT

030 |04512-60100

A7°U77 Ty M1D

WASHER, SPRING

040 |HB8770-41222

I N =2799900° 9

ENGINE BASE R

050 |W9131-81025

i b M10x25-8T

BOLT

060 |04512-60100

A7°U77 Ty M1D

WASHER, SPRING

A
1
b
b
1
b
b
070 |H8770-41550 |77°I-97% BASE, RADIATOR 1
080 [H2510-41220 |& 9907 ARY -%- SHIM 2
090 |S2020-41310 [& 79YT A CUSHON 2
100 |04013-60080  [E77y7+ M8 WASHER, PLAIN 4
110 [04512-60080  |A7°Yy7 799+ M8 WASHER, SPRING 4
120 |02056-50080  |[+vh M8 NUT 4
130 |H8700-41310 [Ty V&' 9971 h CUSHON 5
140 104013-60100  [EF790% M10 WASHER, PLAIN 6
150 [04512-60100 A7 Ys7 Ty9% MID WASHER, SPRING 10
160 |02056-50100  [#9F MID NUT 10
170 |01053-51025  [& B+ M10x25 BOLT 2
180 [04512-60100  |A7°YUs7 Tv9% MID WASHER, SPRING 7
190 |02056-50100  [#yF MID NUT 7
200 |HB770-41410  |¥77- MUFFLER 1
210 [HB761-41430  |¥77-#%a%k” Ik BOLT 2
220 |01053-51025 |4 Wb M10x25 BOLT 7

230 |04013-60100  E77y9+ MID WASHER, PLAIN 12
240 |04512-60100  |A7" Y77 Ty9+ M1D WASHER, SPRING B
250 102056-50100  [#9F MID NUT 10
260 |H870Z-41910  [774i4-DAN - COVER, FLYWHEEL 1
270 |W9101-80820 | B+ MBx20-8T BOLT 3
280 [04512-60080  |A7°YyT 799+ M8 WASHER, SPRING 3
290 |04513-60080  [E77y9+ M8 WASHER, PLAIN 3
300 |H8770-45220 ¥ 79° SPONGE 1

< Interchangeable; #not interchangeable; <new for old; —old for new

5




Fig.03 TooY

B84% [ENGINE]

HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS
A .C.
310 [HB770-45240 A& ¥¥" 3] SPONGE ?
320 [HB770-45230 A& VY57 SPONGE ?
330 |H250Z-41590 |} LR HOSE 1
340 |H2502-41930 | Lub-AN A BAND, PIPE ?
350 |H2620-41921 |FLURUYY ADAPTER 1
360 [H6320-41950 [N LUN 94y GASKET 1
370 |H6320-41940 | LY PLUG, DRAIN 1
380 |H4310-55160 |3-F N JF° CLAMP 3
390 |01053-50616 |4 W+ M6x16 BOLT 1
400 |04513-60060  |ET7y9+ ME WASHER, PLAIN 1
410 |04512-60060 3777 oo+ M8 WASHER, SPRING 1
420 |02056-50060  |}vb M6 NUT 1
430 |W9301-00616  |377&" b+ M6x16 BOLT ?
440 |15501-7247-0 [N 47 7097 CLIP, PIPE 3
450 |HB760-41630  [{UbokN 4T PIPE, [INLET 1
460 15221-1172-0 [N 47 W 7+ BAND, PIPE 1
470 |15261-1172-0 |V 47 W 7+ BAND, PIPE 1
480 |W9301-00616  |377&" b+ M6x16 BOLT 2
490 |- - - 7377 BLANK -
500 |- - - 737 BLANK -
510 |H8700-45670 |Ivy"tYA TRIM, EDGE 1
520 [HB770-45210 [A& 79" 95 SPONGE 1
530 [W9301-00820  [377A b+ M8x20 BOLT ?
540 |01053-50855  |& W& MBx55 BOLT 1
550 |04512-60080  |Z7"YY7" Tv9+ M8 WASHER, SPRING 1
560 [W9092-01408  |#40y+vk M8 NUT 1
570 [H8770-41690 |47- COLLAR 1/110001~ |
580 |W9301-00816 |37V b+ MBx16 BOLT 5

< Interchangeable; #not interchangeable; <new for old; —old for new

B




Fig. 04

T—Y—/V )L ~EFR[PULLEY/V-BELT]

HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS
A .C.
010 [H8760-35131  |77A7Y7Y79VN - ARM, LINK 1
020 |05411-00522 |A7'Y¥TE' PIN, SPRING 1
030 [04013-60030 |E7797% M3 WASHER, PLAIN 1
040 |05511-50330  |7YE" 7 3x30 SPLIT PIN 1
050 |YMIH1-0HS10  |FFYASyyay 93 ASSY TRANSMISSION 1
060 [04811-10650 ]0Y¥7" S-65 0 RING 1
070 [H8700-62110  |HSTiy94 ASSY HST 1
080 [01053-51040 |4 Bt M10x40 BOLT 4
090 |04512-60100  |A7" Y77 99+ M10 WASHER, SPRING 4
100 {04013-60100  |EF7y7% M10 WASHER, PLAIN 4
110 [05912-00536  |%- KEY 1
120 [01053-51025 |4 B+ M10x25 BOLT 4
130 |04512-60100  |A7" Y77 o9+ M10 WASHER, SPRING 4
140 [04013-60100  |E77v7¢ M0 WASHER, PLAIN 4
150 [01053-50835 4" B MBx35 BOLT 2
160 |04512-60080  |A7" Y7 99+ M8 WASHER, SPRING ?
170 [01053-50830 |4 B+ M8x30 BOLT 1
180 [04013-60080 |E7797% M8 WASHER, PLAIN 1
190 |04512-60080  |A7"YY7" T99+ M8 WASHER, SPRING 1
200 |02056-50080  |3vk M8 NUT 1
210 [HB700-62120  [HST7 -Y)- PULLEY, HST 1
220 [W9101-80820  |&" Wb M8x20-8T BOLT 1
230 |04512-60080  |A7"YY7" Tv9+ M8 WASHER, SPRING 1
240 [04015-50080  |E7797% M8 WASHER, PLAIN 1
250 [WG500-E1058  |J729VA"BE V-BELT, DRIVE 2
260 |W6531-01082 |74 -bEyY BALL, LINK LH 1
270 |04512-60080  |A7"YY7" Tv9+ M8 WASHER, SPRING 1
280 [W9092-01408  |#40v+vk M8 U-NUT 1
290 |W9001-01408  |E5" Y47 F9k M8 NUT 1
300 |X0000-14752  |Yyy0uk ROD 1

< Interchangeable; #not interchangeable; <new for old; —old for new

1




Fig. 04

T—Y—/V )L ~EFR[PULLEY/V-BELT]

HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS
.C.

310 |02056-50080  |Fvk M8 NUT

320 [W6531-01081  |U7H —h3¥ BALL, LINK RH

330 [04512-60080  [A7" Y7 7y M8 WASHER, SPRING

340 |W9092-01408 | HDUFok M8 U-NUT

350 |HB761-35111  |79AJ9bI - LEVER, SPEED CHANGE

360 |08511-01615  |7° 91 BUSH

370 [04612-00160 |CE" 18 CIR-CLIP(C)

380

W6540-16100

T YRZYT b 45

NIPPLE, GREASE

390

W6006-11000

797V -ER IN %

SPRING, RETURN

A
1
1
1
1
1
2
1
1
1
400 |H813Y-35120 |LIN' =7 YyT GRIP, RUBBER 1
410 |H8700-41121  |Iy¥" 7 -Y- PULLY, ENGINE 1
420 [W9101-80825 | Wb MBx25-8T BOLT 5
430 |04512-60080  |A7" Y77 Tv9+ M8 WASHER, SPRING 5
440 [HBT70-44310  |I7JN' BEAN - COVER 1
450 [01053-50875 | Wk MBx75 BOLT 2
460 |04512-60080  |A7" U7 Tv9+ M8 WASHER, SPRING 2
470 [04013-60080 |EF799+ M8 WASHER, PLAIN 2
480 [HB761-32510  [V9197/93y7-h ARM, TENSION 1
490 [08511-01615 |7 991 BUSH 7
500 |04612-00160 |CE" Y 16 CIR-CLIP(C) 1
510 |W6540-16100 |7 YAZy7 ) 45 NIPPLE, GREASE 1
520 |W6335-37000 [V9397793y7 -)- PULLY, TENSION 1
530 |04512-60100 |A7" Y77 Tyo+ M0 WASHER, SPRING 1
540 |02056-50100  |Fvb M10 NUT 1
550 |W6009-24010  |V9197793/7-hN" % SPRING 1
560 |H8420-61121  |T7yayk Ik BOLT, TENSION 1
570 |02056-50080  |[+vh M8 NUT 2
580 |HB761-44160  [HSTY9HN - COVER, HST 1
590 |W9301-00816  [377i B MBx16 BOLT 4
600 [W6501-01027  |I7Y% ¥7° VA" bt V-BELT, PUMP 1

< Interchangeable; #not interchangeable; <new for old; —old for new




Fig. 04 ZF—1)—/V X)L % [PULLEY/V-BELT]

HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS
A I.C.

610 [H8500-11230  |FFVAZyyakYYTE bb BOLT 1

620 |04013-60120 |E77y9¢ M12 WASHER, PLAIN ?

630 [04512-60120  [A7"Y¥7 Tv9v M12 WASHER, SPRING 1

640 [W9092-01412  [H0UFok M12 NUT 1

650 |H8700-62610  |HSTRYYY STAY, HST 1

< Interchangeable; #not interchangeable; <new for old; —old for new
]



Fig. 05 #4EL/\—BAR[SIDE CLUTCH LEVER]

/’},//@\1

7/

//

210

04013-60120

E77y9% M12

WASHER, PLAIN

280 [04512-60120 |A7° U7 Tyov M12 WASHER, SPRING
290 |02056-50120  [#yk M12 NUT
300 |W6550-70550 by —+¥a-7 TUBE, VINYL

HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS
A I.C.
010 [H4340-31612  |F7EMLN - LEVER, ACCELERATOR 1
020 |H8500-32120  |P7EMLN -7 )y7° GRIP 1
030 [H4340-31620  |P7EMLN —HYI55° ) SHAFT 1
040 |H8500-31630  |P7EMLN -F37e447N % SPRING, PLATE 1
050 |H4340-31640 |P7EMLIN 45" 4" 1" % PLATE 1
060 [02056-50080 |Fvk M8 NUT 2
070 [W0151-30020  |F7EN74%- WIRE 1
080 |X0000-10444  |P7EMT4¥-HA" % CLAMP 1
090 |W9301-00616 |37V bt MEx16 BOLT 1
100 [01053-50616 4" B+ M6x16 BOLT 1
110 [04013-60060 |E7797% M6 WASHER, PLAIN 1
120 |04512-60060  |A7"YY7" T99+ M6 WASHER, SPRING 1
130 [02056-50060 |Fvk Mé NUT 1
140 |05511-52520 |7k 7 2. 5x20 SPLIT PIN 1
150 |H6410-31830  |P7EN74¥-HUY52 HOLDER 1
160 [04013-60060 |E7797% M6 WASHER, PLAIN ?
170 [W9092-01406  |#40¥+vk M6 NUT 1
180 [01053-50610 |4 B+ M6x10 BOLT 1
190 |H8700-31822  |P7EN74¥-HUI53 HOLDER 1
200 |W9301-00816 |37V bt MBx16 BOLT 1
210 |H4360-34120 440" 939FbN -7 Y97 GRIP 2
220 |B3120-31210  |AkyN -T'h RUBBER, STOPPER 2
230 |H8761-34310 |44t J7yF0vk ROD 2
240 [04013-60080  |E7797% M8 WASHER, PLAIN 4
250 |W9901-01008 R E'Y R PIN 4
260 |H4340-71000  |P7EM74¥-HUI53 HOLDER 1
1
1
1
1

< Interchangeable;

10

#not interchangeable; <new for old; —old for new




Fig. 06-1

FE1T 45U 1[DRIVE PEDAL1]

S. No. ~129999

350

HE| B E E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME QTY/S. No. | REMARKS
A .C.
010 |H8761-37110  [¥929V 5 ) PEDAL 1/~128999
020 [08511-01615 7" 972 BUSH 2/~179998
030 |W6540-06100 |7 YAZy7' ) NIPPLE, GREASE 1/~128999
040 [H8760-37131  |79hLAb FOOTREST 1/~128999
050 |W9301-00820 |37V bt M8x20 BOLT 3/~179998
060 [01053-50825 |4 Wb MBx25 BOLT 1/~129999
070 [B800Z-46520 |Vyk MAT 1/~128999
080 [H8700-37240 |Y/97-h ARM, LINK 1/~128999
090 [W9554-21010 A% M10x10 BOLT 1/~128999
100 |04512-60080  |Z7"YY7" Tv9+ M8 WASHER, SPRING 4/~129999
110 [W9092-01408  |#40+vk M8 NUT 4/~129899
120 |W6531-01081  |U7i - 4 BALL, LINK RH 2/~179998
130 [02056-50080  |Fvk M8 NUT 3/~179999
140 [X0000-14752  |Y909h" 1 ROD 1/~129999
150 [W9001-01408  |E5 Y% 39k M8 NUT 2/~179998
160 |W6531-01082 |94 - £5"Y BALL, LINK LH 2/~179998
170 [H8700-37210  |U97-h 1 ARM, LINK 1/~129999
180 [08511-01615 7" 92 BUSH 2/~179998
190 |04612-00160 |CE' 7 16 CIR-CLIP(C) 1/~129999
200 [W6540-06100  [7°YAZy7' ) NIPPLE, GREASE 1/~128999
210 |X0000-14875  |Uy709k 2 ROD 1/~129999
220 |H6472-62310  |HSTY9¥LI - NEUTRAL LEVER, HST 1/~129999
230 |W9141-90855 |4 B+ MBx55 BOLT 1/~128999
240 |H6427-62340  |¥3%h7v9% WASHER, PLAIN 2/~179998
250 |W9052-01408 Uiyt M8 NUT 1/~129999
260 |W9101-80610  |hUVYH B+ MBx10-8. 8T BOLT 1/~129999
270 [H6477-62350  [RYUVTE WY B % WASHER, PLAIN 1/~129999
280 |HB8761-62320  |HSTY9¥LN -F19U7h 4+ PLATE, NEUTRAL LEVER 1/~129999
290 |W9616-A0616 |47 Bt MBx10-10. 9T BOLT 2/~179998
300 JHB761-62450  [F29Y9p° 4+ PLATE, NEUTRAL 1/~123999

< Interchangeable; #not interchangeable; <new for old; —old for new

1




Fig. 06-1

FE1T 45U 1[DRIVE PEDAL1]

S. No. ~129999

350

HE| B E E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME QTY/S. No. | REMARKS
A .C.

310 |08511-01615  |7° 91 BUSH 2/~179998

320 [04612-00160 |CE" Y 18 CIR-CLIP (C) 1/~128999

330 [W6540-06100 [7°YAZ97' D NIPPLE, GREASE 1/~128999

340 |HB761-62470  |F19UIN % SPRING 2/~179998

350 [HB700-62462  |F19YYAk9N -FYYF PLATE, NEUTRAL SYSTEM 1/~129999

360 |01053-50840 & B+ MBx40 BOLT 1/~129999

370 |02056-50080  |Fvk M8 NUT 1/~128999

380 |01053-50835 |4 B+ MBx35 BOLT 1/~128999

390 |02056-50080  |Fvk M8 NUT 1/~128999

400 |H8760-37231  |UyIHUYT STAY, LINK ARM 1/~129999

< Interchangeable; #not interchangeable; <new for old; —old for new

12




Fig. 06-2 FE{T~4 )L 2[DRIVE PEDAL2]

SNo. 130001~ 370 380

350 o
w380
360 %‘I 370 290
. 070
370
& L
-

HE| = & E |2 N
REF.No.|  PARTS No. 0 52 T PARTS NAME QTY/S.No. | REMARKS

A l.C.
010 |H87C0-37151 |V9I\' 5 b PEDAL 1/130001~ | #
020 |H8760-37131  |79FLak FOOTREST 1/130001~ | =
030 |B800Z-46520 |vub MAT 1/130001~ | =
040 |W9301-00820 [37/# M+ MBx20 BOLT 3/130001~ | =
050 [He700-37240  |Vy97-A ARM, LINK 1/130001~ | =
060 |W9554-21010  |hy%s" M10x10 BOLT 1/130001~ | #
070 |H87C0-37821  [HSTF29UYU/7RYYY ARM, LINK 1/130001~ | =
080 [H87c0-37831  [Uuuryyy STAY, LINK ARM 1/130001~ | #
090 [H87C0-37811  |Vy77-h ARM, LINK 1/130001~ | #
100 Jus7co-37851  |Vy97-7 L+ PLATE, LINK 1/130001~ | =
110 [08141-06200 |\ 7977 BEARING 1/130001~ | #
120 [05511-50330 |EE Y 8 CIR-CLIP (E) 1/130001~ | #
130 |W9301-00816  [37/# M+ MBx16 BOLT 3/130001~ | =
140 |H87C0-62310  |HSTY9¥LN - NEUTRAL LEVER, HST 1/130001~ | #
150 |HB4E0-62391  [HSTY9HLN —15- COLLAR 1/130001~ | =
160 [W3141-90855 [ B MBx55-8. 8T (W/3Y') BOLT 1/130001~ | #
170 |H6422-62340  |$39h E7799% M8 WASHER, PLAIN 2/130001~ | =
180 [W9052-01408  upvk M8 U-NUT 1/130001~ | =
190 [ww108-52220  [E5799% 6.5x22x2.0 WASHER, PLAIN 1/130001~ | #
200 |W9101-80610  |& W+ MBx10-8. 8T BOLT 1/130001~ | =
210 |H87C0-62511  [HSTFa7UYY9Fr-A PIPE, NEUTRAL 1/130001~ | #
220 |HB7C0-62580  |HSTFa7UIN % SPRING, NEUTRAL 1/130001~ | =
230 |HB7C0-625A0  |HSTF27Yymyk" A GUIDE, NEUTRAL 1/130001~ | =
240 |HB7C0-625B0  |HSTFa7Yymyk" 948 GUIDE, NEUTRAL 1/130001~ | =
250 |H87C0-62550  [V3v5- LIMITER 1/130001~ | =
260 |HB7C0-62590  |HSTFaUymuk ROD, NEUTRAL 1/130001~ | #
270 [04611-00260 |CE" V7337 26 CIR-CLIP (C) 2/130001~ | =
280 |HB7C0-62571  |Fa9uyUstyyy PLATE, NEUTRAL LEVER 1/130001~ | =
290 [x0000-14752  [Uyomuk 1 ROD 1/130001~ | =
300 [X0000-14875  |yyomok 2 ROD 1/130001~ | =

< Interchangeable; #not interchangeable; <new for old; —old for new
13



Fig. 06-2 FE{T~4 )L 2[DRIVE PEDAL2]

S.No. 130001~

HE| B E E |2 T

REF.No.|  PARTS No. BB TR PARTS NAME QTY/S. No. | REMARKS
A I.C.
310 [W6531-01081  [Uy7h -b 3 BALL, LINK RH 3/130001~ | #
320 [W6531-01082  [Uy7h -b £5°Y BALL, LINK LH 2/130001~ | #
330 |02056-50080  |Fvk M8 NUT 8/130001~ | #
340 |W9001-01408  |E" Y35 +ub M8 NUT 2/130001~ | #
350 [04512-60080  [Z7° U7 7y9+ M8 WASHER SPRING 5/130001~ | #
360 |W9092-01408  |HDUFvk M8 U NUT 5/130001~ | #
370 |08511-01615  |7° 91 BUSH 8/130001~ | #
380 [04612-00160 |CE" Y 18 CIR-CLIP (C) 3/130001~ | #
390 [W6540-06100 [7°YAZ97 NIPPLE, GREASE 5/130001~ | #
400 |01053-50825  |&" b+ MBx25 BOLT 1/130001~ | #

< Interchangeable;

14

#not interchangeable;

<—new for old; —old for new




Fig. 07

BEE J L — B34 [BRAKE]

240
\\
HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS
A .C.
010 |H8760-33110  |¥4b° 7" L-4bI" - LEVER, PARKING BRAKE 1
020 |W9301-00820 |37V bt M8x20 BOLT ?
030 [H8760-33160  |A{v¥tUYYy PLATE, SWITCH 1
040 [01053-50616 |4 B+ M6x16 BOLT 1
050 [04013-60060 |E7797% M6 WASHER, PLAIN 2
060 |04512-60060 |A7"Y¥7" Tv9+ M6 WASHER, SPRING 1
070 [02056-50060 |Fvk Mé NUT 1
080 [03054-50318 |%° M3x18 BOLT ?
090 |04512-60030  |A7"YY7" Tv9% M3 WASHER, SPRING ?
100 [02056-50030  |Fvk M3 NUT 2
110 [W0121-03020 7" L-¥74%- WIRE, BRAKE 1
120 [04013-60060 |E7797% M6 WASHER, PLAIN 1
130 |W9901-01006  |7-BE" Y R PIN 1
140 |W6561-10818  |PHVU4E" PIN 1
150 |W9901-01008  |7-BE" 7 R PIN 1
160 [H8760-33511  |7°L-%N"77A7-h ARM, BRAKE BALANCE 1
170 |H8760-33521  |7°L-4N 7A7-ARYYF SUPPORT, ARM 2
180 [04013-60080 |E7797% M8 WASHER, PLAIN 2
190 |05511-52520 |7k 7 2. 5x20 SPLIT PIN 2
200 [01053-50825 4" B MBx25 BOLT 2
210 |04512-60080  |A7"YY7" T99+ M8 WASHER, SPRING 2
220 [W9092-01408  |#40¥+vk M8 NUT 2
230 [W6009-11000 VAL M IN % SPRING 2
240 |H8761-37120 7L+ 5D PEDAL, BRAKE 1/~129999
240 |H8761-31121 |7 L+ 5) PEDAL, BRAKE 1/130001~ | &
250 [08511-01615 7" 91 BUSH 2
260 |W6540-06100 |7 YAZy7' ) NIPPLE, GREASE 1
270 [H8761-37141 |7°L-47-A ARM, BRAKE 1
280 [W9554-21010 |hy#y° BOLT 1
280 |HB420-61121 [N REF& b+ BOLT 1

< Interchangeable; #not interchangeable; <new for old; —old for new

15




Fig. 07 EXE T L—=R8{% [BRAKE]

HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS
A I.C.
300 |W6007-25000 |7°L-#M"% SPRING 1
310 |02056-50080  |Fvk M8 NUT ?
320 [HB761-37310 |7 L-%N" 9 BEFN % SPRING 1

< Interchangeable; #not interchangeable; <new for old; —old for new
16



Fig. 08

sHE R [HYDRAULIC PUMP]

HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS

A .C.

010 [W7000-05R40  |1771Z9k HYDRAULIC PUMP 1

020 [01053-51020  |&" Bk M10x20 BOLT 2/~D13998

020 |W9101-A1020  |& Wb M10x20-10. 9T BOLT 2/D14001~ | &

030 |04512-60100  |A7" Y77 o9+ M10 WASHER, SPRING ?

040 [04013-60100  |EF7y7% M10 WASHER, PLAIN 2

050 [01053-50855 |4 B+ MBx55 BOLT 1

060 [02056-50080 |Fvk M8 NUT 1

070 [04810-00110 JOYyy" P-11 0-RING ?

080 |W7100-14214 |75° 7" §- ADAPTER ?

090 |W7230-03000 5" ¥7° JYy9" -2 HOSE 2

100 |W6551-52870  |5°¥7" 9U75 -i-RHN - TUBE, VINYL ?

110 [W7110-14014  |IW& ELBOW 2

120 |W7010-F0300  |5° %7 9Y%5 - CYLINDER, DUMP 1

130 |W6210-72502  |3Y%" -bUYYY" 93 PIN, CYLINDER 1

140 |W6208-02502  |3Y7%" -bUYYY" 991 PIN, CYLINDER 1

150 |04613-50190 |EE" 7 19 CIR-CLIP (E) 4

160 |H8700-64311  |9" Y7 YUy -b-ARUYTAT CLAMP 5

170 |W9301-00816 |37V b+ MBx16 BOLT 3

180 [H8700-36170  |A7Y2Z9hLi - PLATE, DUMP LEVER 1

190 |H6400-54210 & 999T90% CUSHION 4/~D16007

190 [04013-60080 |E7797% M8 WASHER PLAIN 4/D16008~ | #

200 |W0150-57000  |7° 9927 hM%- WIRE, DUMP LEVER 1/~D16007

200 |W0150-57003  |7° 9927 BM%- WIRE, DUMP LEVER 1/D16008~ | 3¢ |190-200-210ky+1" H77Y

210 |W6562-10825  |P5VU4L" 7 8x25 PIN 2/~D16007

210 |W6561-10818  |75VU4L" 7 Bx18 PIN 2/D16008~ | #

220 |W9901-01008  |7-BE" Y3h" A7% M8 R PIN 2

230 |H8770-36110 |5° Y7 LN - LEVER, DUMP 1

240 |H8500-33120 |7°Yy7" T4 GRIP 1

250 [04013-60080  |E7797% M8 WASHER, PLAIN 1

260 |W3092-01408  |340yFvk M8 NUT 1

< Interchangeable; #not interchangeable; <new for old; —old for new

17




Fig. 08

sHIE R [HYDRAULIC PUMP]

HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS
A .C.
270 |H8761-36181  |74¥-FUUY SUPPORT, DUMP 1
280 [W9301-00820  [377A" b+ M8x20 BOLT 3
290 |H642Y-36150 |9 V7" LN -Qy7hty LOCK, DUMP LEVER 1
300 [W93A2-00616  |3T/4" MBx16 BOLT ?
310 [B3120-31210  [AkyN -T' A RUBBER, STOPPER 1
320 [HB700-36131 |3 Y7 LN -3V 1 A PLATE, RUBBER 1

< Interchangeable; #not interchangeable; <new for old; —old for new

18




Fig. 09 HS TRERHST]

- ] A
330,540 S5 Qﬁ”% N 0 /ﬂ%\ =
R
& -
N 130 ,/
AN / 340
>\ 360
> A 350
S
SBEF 7
v
300
RE| & B BB | L W=
REF. No. PARTS No. TR PARTS NAME Q' TY/S. No. | REMARKS
A I.C.
010 |H8761-63110 HST9 /Y TANK, HST 0IL 1
020 |H8420-63160 LEEV N STRAINER, SUCTION 1
030 |H8550-63170 L PEV N VU] COVER, STRAINER 1
040 |X0000-10849 N vy GASKET 1
050 |W3301-00816 377 b+ MBx16 BOLT [}
060 |H6400-63140 HST9/9F191ty PLUG 1
070 |H6400-63150 HSTY/734 I GAUGE, OIL LEVEL 1
080 J06312-10020 HST9Y90 LT 37 PLUG, DRAIN 1
090 |W9301-00820 37V bE M8x20 BOLT 4
100 |H8761-63330 YVVEVIS HOSE 1 1 L=755
110 |H8761-63350 N5-vii-A HOSE 2 1 L=1330
120 |H647Z-63360 b LU -Fi-2 HOSE 3 1 L=1170
130 |H8700-63410 17V=AN 7 BAND b
140 |H8550-63230 Fv=9" % 77 $192191979° 7 5- |ADAPTER 1
150 |04811-00180 0Yy7° P-18 0-RING 2
160 |H6470-62211 M12975° 7 5- ADAPTER 1
170 |04811-00140 077 P-14 0-RING 2
180 |W7100-38238 797 5~ ADAPTER 2
190 |H8700-63190 MV24575° 7 5- ADAPTER 2
200 |W7203-91100 Fe-9' & V7 bk -t HOSE 4 1
210 |W7210-81102 HSTH19Z19% -Mi-R HOSE 5 1
220 |H8700-63180 HMb7405797 ASSY, FILTER 1
230 |H8700-63010 MI7405IL b ASSY, ELEMENT 1
240 |W9301-00820 37V b+ M8x20 BOLT ?
250 |H8770-63610 HST#4b9-3-F))F STAY, OIL COOLER 1
260 ]01053-50830 A Wb M8x30 BOLT 1
270 |04013-60080 E777+ M8 WASHER, PLAIN 3
280 |04512-60080 A7 977 Ty M8 WASHER, SPRING 1
290 ]02056-50080 Tk M8 NUT 1
300 |W9301-00820 3776 Jb M8x20 BOLT 2

< Interchangeable; #not interchangeable; <new for old; —old for new
19




Fig. 09 HS TRE&HST]

HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS
A .C.
310 |68308-6411-0 |#4W7-7- OIL COOLER 1
320 [W9301-00616  [37/f b+ MEx16 BOLT ?
330 |01053-50616 |4 W+ M6x16 BOLT ?
340 |04013-60060  |EF7y9% M6 WASHER, PLAIN 4
350 [04512-60060  [Z7° U7 7y9+ MG WASHER, SPRING 2
360 |02056-50060  |Fvk Mé NUT 2
370 |H8700-63920  |&-ARAHHY CLAMP 2
380 |H8700-63910 |#-A41 1 A RUBBER, CLAMP ?
390 [W9301-00816  [377f b+ M8x16 BOLT ?
400 |H8700-46710 |7 Miyk GROMMET 1
410 |W6551-90950 Iy -bfa-7° TUBE, VINYL 1/110001~ | &

< Interchangeable; #not interchangeable; <new for old; —old for new

20




Fig. 10

PR¥ 2 o B [FUEL TANK]

HE| B E E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME /S.No. | REMARKS
A .C.
010 [HB700-51111  |%7Y3%977 FUEL TANK 1
020 |H8500-51160  |#/Y39AbL—+ STRAINER, FUEL 1
030 |HB700-51150  |#/Y399/7%%y7 CAP, FUEL TANK 1
040 |H8700-51210  |#/Y3%7 -V #-R HOSE, FUEL GAUGE 1
050 |H6400-51260 |#/Y399%5°V FLOAT, FUEL GAUGE 1
060 [H8610-51250  |&-AN b BAND, HOSE 2
070 |06312-10020  |#/Y399290° Vi7" 37 PLUG, DLAIN 1
080 |W9301-00816 |37V b+ MBx16 BOLT 4
090 [04013-60080 |E7797% M8 WASHER, PLAIN ?
100 [09661-70340  |%7Y3%h-R1 TUBE, FUEL 1 1
110 |14911-42750 |V 47" 9997 CLIP, PIPE b
120 [09661-70080  |%7Y3%h-A2 TUBE, FUEL 2 1
130 [09661-71350  |%7Y3%6-A3 TUBE, FUEL 3 1
140 |16313-4301-0 |#/Y397409799 ASSY, FUEL FILTER 1
150 |- - - 737 BLANK -
160 [1G313-4365-0 |74050Y77 0-RING 1
170 |16313-4357-0 |74054y7° Y77 0-RING 1
180 [1G313-4356-0 |ILXYE7yy ASSY, ELEMENT 1
190 [16313-4310-0 |7405%97 Tvy ASSY, CUP FILTER 1
200 |- - - 737 BLANK -
210 |RC601-5135-0 |& ¥7" Ty ASSY, PUMP 1
220 [01053-50865 |4 B+ MBxG5 BOLT 1
230 [04013-60080  |E7797% M8 WASHER, PLAIN 1
240 |04512-60080  |A7"YY7" Tv9+ M8 WASHER, SPRING 1
250 [02056-50080  |Fvk M8 NUT 1
260 [01053-50616 |4 B+ MGx16 BOLT 1
270 [04013-60060  |E7797% M6 WASHER, PLAIN 1
280 |04512-60060  |A7"Y¥7" Tv9+ M6 WASHER, SPRING 1
290 [02056-50060 |Fvk Mé NUT 1
300 J01053-50820 | )+ MBx20 BOLT 1

< Interchangeable; #not interchangeable; <new for old; —old for new

2N




Fig. 10

#R¥ 2 o B [FUEL TANK]

HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME "TY/S. No. | # REMARKS
A .C.

310 |04013-60080  |EF7y9+ M8 WASHER, PLAIN 1

320 [04512-60080  [A7" Y7 7y M8 WASHER, SPRING 1

330 |02056-50080  |Fvk M8 NUT 1

340 |09661-42400  |#/Y374-24 TUBE, FUEL 4 1

350 |14971-42750  |#-AN JE° BAND 2

360 [W6551-30800  [Jby" —HFa-7° TUBE, VINYL 1

370 [w6550-70800 [Jby —HFa-7° TUBE, VINYL 1

380 [HB700-51160  [¥¥v7 %- KEY 1

< Interchangeable; #not interchangeable; <new for old; —old for new

22




Fig. 11

$ntmPSFR [IDLER WHEEL]

HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME "TY/S. No. | # REMARKS
A .C.
010 |H8500-22300 |4k 947" 77Y7 93 ASSY WHEEL, IDLER UNDER 8
020 |--- ) VPRV Voul WHEEL, IDLER UNDER 8 * 919474
030 |H8500-22320 |4k 947" T7073° ) SHAFT, IDLER UNDER 8
040 [X0000-15880 & %" VAN - COVER, DUST 16
050 [08111-06204 |\ 7UUT BEARING, BALL 16
060 |04611-00470 |CE" Y 47 (F¥37) RING, SNAP 16
070 [W5042-04706  |#I-) SEAL, OIL 16
080 [H8130-21340 |41 +vb M16 NUT 12
090 |W6540-06100 |7 YAZy7' ) NIPPLE, GREASE 14
100 |H8500-22500 |¥"397° 797 93 ASSY WHEEL, IDLER UNDER 2
10 |- PAEVIR VRV Yokl WHEEL, IDLER UNDER ? *1987%
120 |H4300-22320 |¥°397° 70979 % SHAFT, IDLER UNDER 2
130 [X0000-15880 & %" VAN - COVER, DUST 4
140 [08111-06004 |\ 7U07 BEARING, BALL 4
150 |04611-00420 |CE" ¥ 42 (F37) RING, SNAP 4
160 [W5042-04206  |#W3-) SEAL, OIL 4
170 [X0000-14363 |41 vk M14 NUT ?
180 |W6540-06100 |7 YAZy7" ) NIPPLE, GREASE 2
190 [H8761-21410 |4 97/Y7HY7Y HOLDER, ROLLER 4
200 |H8760-21420  |hb" 97/9kY955" Y SHAFT, HOLDER ROLLER 4
210 |H8760-22300  |47°7/Y7 93 ASSY WHEEL, IDLER UNDER 4
220 |--- 17" 770787594 WHEEL, IDLER UNDER 4 * 19874
230 [H8760-22320 |47°T/U79°Y SHAFT, IDLER UNDER 4
240 [08111-06304 |\ 7UUT BEARING, BALL 8
250 [W5002-02806 |-} SEAL, OIL 8
260 |04611-00520 |CE" Y 52 (F¥37) RING, SNAP 8
270 |H8760-22330  |H4WI-Mibhy" - HOLDER, OIL SEAL 8
280 |X0000-15880 & %" AN - COVER, DUST 8
290 [04013-60140 |E7799% M14 WASHER, PLAIN 4
300 [04512-60140 {17 yyy" 9% M1A WASHER. _SPRING ]

< Interchangeable; #not interchangeable; <new for old; —old for new

23




Fig. 11 xRS [IDLER WHEEL]

HE| B E E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS
A I.C.

310 |02056-50140  |+vk M14 NUT ?

320 |04013-60160 |EF7y7% M16 WASHER, PLAIN 28

330 [04512-60160  [A7° Y77 7v9+ M16 WASHER, SPRING 24

340 |02056-50160 |+t M16 NUT 12

350 |W9052-01416 Uk M1 U NUT 4

< Interchangeable; #not interchangeable; <new for old; —old for new
24



Fig. 12 4~ O—5 B [CRAWLER]

HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS
A .C.
010 |H8760-22300  |P0-77/93/0-7-93 ASSY ROLLER, TENSION ?
020 |--- yn-777930-3- ROLLER, TENSION ? * 919474
030 |H8760-22320 |90-77/93/0-7-7"7 SHAFT, ROLLER HOLDER ?
040 [08111-06304 |\ 7UUT BEARING, BALL 4
050 |04611-00520 |CE" ¥ 52 (F37) RING, SNAP 4
060 [W5002-02806  |#4WJ-) SEAL, OIL 4
070 |X0000-15880 & %" AN - COVER, DUST 4
080 |H8760-22330  |#4W-Mibihy" - HOLDER, OIL SEAL 4
090 [H8130-21340 |41 vt NUT ?
100 |W6540-06100 |7 YAZy7° ) NIPPLE, GREASE 4
110 [H8770-22210  |70-3779ay TENSION, CRAWLER ?
120 |W6127-5E000  |JR-3779337 YT SPRING, TENSION ?
130 |X0000-15885  |70-77/7arivk NUT ?
140 |H8700-21321  |70-377937% bt BOLT, CRAWLER TENSION 2
150 |H8700-21350  |AkyN - STOPPER 2
160 [X00WB-12021 9" 9¥7UR * STOPPER, BOLT 2
170 |H8700-11131  |A7" Dfwk SPROCKET ?
180 [X0000-15588  |U& Bt U-BOLT 2
190 |04512-60100  |A7" Y77 99+ M10 WASHER, SPRING 4
200 |W9092-01410 |30yt MI0 NUT 4
210 |YCB28-05500 |1 AY0-7 CRAWLER, RUBBER 2
220 |04512-60160  |A7"Y¥7" o9+ M16 WASHER, SPRING 4
230 [04013-60160  |E77v7¢ M16 WASHER, PLAIN 4
240 [02056-50160  |Fyk M16 NUT 2
250 [02252-50200 |3V Y3iyk M20 NUT 2
260 |H8761-11180  |#-BI¥7bTv9% WASHER, PLAIN 2
270 |05511-50430 |7V 7 4x30 SPLIT, PIN 2
280 [04013-60060 |E7797% M6 WASHER, PLAIN 2

< Interchangeable; #not interchangeable; <new for old; —old for new

25



Fig. 13 &R [BODY]

040

HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS
A .C.
010 [HB770-71111  |25°4 DUMP, BODY 1
020 |H8760-71410 |NI¥ Y7°H'7 DOOR, FRONT 1
030 |H8620-71310 315" Y7°H'7 DOOR, SIDE ?
040 [HB770-71211 |25 49308°7 DUMP_REAR 1
050 [HB770-71510 |25 {7F1v ¥ SUPPORT, DOOR R 1
060 [H8770-71520 |25 47%17 YY) SUPPORT, DOOR L 1
070 [01053-51225 |4 Bk M12x25 BOLT b
080 |04512-60120 |A7"Y¥7" Tv9+ M12 WASHER, SPRING b
090 [04013-60120 |E77v7¢ M12 WASHER, PLAIN b
100 [H8600-71330 | 7AVE ) LEVER, DOOR 4
110 |04512-60120  |A7" Y77 Tv9¢ M12 WASHER, SPRING 4
120 [02056-50120  |Fyk Mi12 NUT 8
130 |X0000-15672 |25 4AbyN -T A RUBBER, STOPPER ?
140 |H8600-71360  |25° 4AbyN -1 AY BASE, RUBBER 2
150 |W93A1-00625 |3T/4 MBx25 BOLT 2
160 |H8210-71340  |330" PRYYSE™Y PIN, DOOR 4
170 |05511-52520 |7k 7 2. 5x20 SPLIT PIN 4
180 [HB770-71170 |25 45779°Y SHAFT, BODY 1
190 |04613-50190 |EE" 7 19 CIR-CLIP(E) 1
200 |H8600-71120  |VI5" Y7 pAMI¥ HOOK, DOOR 2
210 |H8600-71130 |15 ¥7" MqOyk ROD, DOOR 2
220 |X0000-05413  |VI5" ¥7" pAMOvk FYYF SUPPORT, ROD 2
230 |W6004-11010  |VI5" Y7  MVMER IN % SPRING, RETURN 2
240 [01053-50816 |4 B+ MBx16 BOLT 2
250 [04013-60080  |E7797% M8 WASHER, PLAIN 4
260 [W9092-01408  |#40+vk M8 NUT 2
270 [04013-60080  |E7797% M8 WASHER, PLAIN 4
280 |05511-52520 |7k 2. 5x20 SPLIT PIN 4
290 |W9301-00816 |37V b+ MBx16 BOLT 9
300 J01053-51225  |& b+ M12x25 BOLT 4

< Interchangeable; #not interchangeable; <new for old; —old for new

26




Fig. 13 7&R4& [BODY]

040

HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS
A .C.
310 [04512-60120  [A7" Y77 Tv9 M12 WASHER, SPRING 4
320 |04013-60120 |EF799% M12 WASHER, PLAIN 4
330 [HB13Z-71610 |25 4AboN - SUPPORT, DUMP 1
340 [H4430-71621 |25 4AR9N -RYVHE" Y PIN, SUPPORT 1

21

< Interchangeable; #not interchangeable; <new for old; —old for new




Fig. 14 D4 ¥/ \—xXE{RWIRE HARNESS]

110

HE| B E E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS

A .C.

010 [HB770-55110  |MY74¥-I-%2 WIRE HARNESS 1/~100897

010 [HB770-55111  |MY74¥-I-%2 WIRE HARNESS 1/110786~ | #

020 [B7020-56460 |77X-%- METER, HOUR 1

030 |H8420-56430 |7°0-307° LAMP, GLOW 1

040 [HB760-55130  |7M¥-I-%Z WIRE HARNESS 1

050 |H8420-56420 |N -¥/7" 7 L4777 LAMP, PARKING BRAKE 1

060 |H8420-56410 [N ¥7Y-777 LAMP, BATTERY 1

070 |H8420-56440  |#W7" Lyov-707 LAMP, OIL PRESSURE 1

080 [H8760-55120 |7MY-N-%A WIRE HARNESS 1

090 [19488-83032 A4V METER, WATER TEMPERATURE 1/~100897

090 [R1401-53171  |A44Y4 METER, WATER TEMPERATURE 1/110786~ | #

100 [H821Z-56160 |#-Y24v¥ SWITCH, HORN 1

110 [RD809-5371-0 |&-¥ HORN 1

120 |W9301-00816 |37V b+ MBx16 BOLT 1

130 [H8760-33150 |AMv¥ SWITCH 1

140 [HB470-56120  |YzybR{vF SWITCH 1

150 |15694-65990 |77 §4v- TIMER, LAMP 1

160 [01053-50616 |4 Bt 6x16 BOLT 1

170 [04013-60060 |E7797% M6 WASHER, PLAIN 2

180 |04512-60060  |Z7"YY7" Tv9+ M6 WASHER, SPRING 1

190 [02056-50060 |Fvk Mé NUT 1

200 [HB47Z-56210  |A5-5YL- RELAY 1

210 [T0070-31410  |JL)4F 94- TIMER, SOLENOID 1

220 [01053-50816 |4 B+ MBx16 BOLT 1

230 [04013-60080  |E7797% M8 WASHER, SPRING 2

240 |04512-60080  |A7"YY7" Tv9+ M8 WASHER, SPRING 1

250 [02056-50080  |Fvk M8 NUT 1

260 [PN201-68562 L% 1l-¥ ASSY, REGULATOR 1

270 [01053-50625 |4 B+ M6x25 BOLT 2

280 J04013-60060 |E77y9+ M6 WASHER, PLAIN 4

< Interchangeable; #not interchangeable; <new for old; —old for new

28




Fig. 14 D4 ¥/ \—xXE{RWIRE HARNESS]

HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS
A .C.
290 [04512-60060  [A7" Y77 7v9+ M6 WASHER, SPRING ?
300 |02056-50060  |Fvk Mé NUT ?
310 |15248-63592  |A9-9249%7y7 ASSY SWITCH, STARTER 1
320 |6C040-55412  |R9-9AMv¥ SWITCH, STARTER 1
330 |15248-63700  |¥-.25-% KEY, STARTER 1
340 [56411-41120  |R5-9249F4ev7 CAP, STARTER SWITCH 1
350 |RCA18-5345-0 |Y7vt SOCKET 1
360 |01053-50620 |4 B+ M6x20 BOLT ?
370 |04013-60060  |EF7y9% M6 WASHER, PLAIN 4
380 [04512-60060  [Z7" U7 7v9+ MG WASHER, SPRING 2
390 |02056-50060  |Fvk Mé NUT ?
400 |W1105-5B24R  |N 9T)- BATTERY 1
410 |X00WB-12017 | y7)-#41 RETAINER, BATTERY 1
420 |H8700-55630 | yTU-H¥IM)ITE b BOLT, BATTERY SET 1
430 04512-60080 27" Y77 Tyo% M8 WASHER, SPRING 3
440 |04013-60080  |ET7y9+ M8 WASHER, PLAIN 3
450 |02056-50080  |}vb M8 NUT ?
460 |W8004-05420 |\ yTU-V{1Aky CORD, EARTH 1
470 |W8010-04731 N 9T)-7 TRk CORD, BATTERY 1
480 |W8002-55220 |V yTU-V{1Rky CORD, EARTH 1

< Interchangeable; #not interchangeable; <new for old; —old for new

29




Fig. 15 mR&E+fR4% [SPONGE]

180

HE| B E W E |2 T
REF.No.|  PARTS No. BB TR PARTS NAME Q' TY/S No. | # REMARKS
A I.C.
010 |H8761-45130  |I¥Y" VAN & 7472% 77" A SPONGE A 1
020 |H8770-45110  |I¥Y" VAN & 7472 77" B SPONGE B 1
030 |H8770-45120  |I¥Y" VAN —& 7472 77" C SPONGE C 1
040 |H8761-45120  |I¥Y" VAN —& 7472 77" D SPONGE D 1
050 |H8770-45150  |IVY" AN - J4VA& 79" E SPONGE E 2
060 |H8770-45140  |I¥" VAN & 7477& 79" F SPONGE F 1
070 |H8770-45130  |I¥Y" VAN & 7472 77" G SPONGE G 1
080 |H8770-45130  |I¥Y" VAN —& 7472& 77" H SPONGE H ?
090 |H8700-45161  |I¥Y" VAN & 747k 79" | SPONGE | 1
100 |H8760-45310  |¥77-1 Ind#IN ¥+ SHEET, EXHAUST HEAT 1
110 [H8700-45650 |Iyy YUk TRIM, EDGE 1
120 [H8700-45680 |Iyy Yk TRIM, EDGE 1
130 [H8700-45630 |Iyy YUk TRIM, EDGE 1
140 [H8700-45640 |Iyy YUk TRIM, EDGE 1
150 [HB761-45620 |Iyy kUh TRIM, EDGE 1
160 |H8770-45180  |I¥Y" AN & 7472& 79" SPONGE J 1
170 |H8770-45200  |I¥Y" VAN & 7472% 77" K SPONGE K 1
180 |H8770-45170  |IV" VAN - J4VA& 79" L SPONGE L 1
190 |H8770-45160  |I¥Y" VAN & 747 7'M SPONGE M 1
200 [H8770-45250 [TV VAN - 94VA& 7' N SPONGE N 1

< Interchangeable; #not interchangeable; <new for old; —old for new
30




Fig. 16 5 ~JUE#R [LABEL]

_ 010
340 -
160 070 180 240 230 150 120 060 210 R
'\330
220 ‘
w4 130 090
ST L 180 L &

270 a lE =) I3/ 140 !

170 — - —

100 % ,L 370 0 250

A AR @ ir
=3 5r L%ﬂ
080 200 190 050 040
280 330 310 110 260 010 250 010 260 270 290
[ ]
300 350 390 400 390 40
HE| = & W E | L W =
REF. No. PARTS No. e PARTS NAME Q' TY/S. No ey REMARKS
A . C.

010 |H8770-94510 iy havAN } STRIPE 2

020 |- - - 73/ BLANK -

030 |- - - 73/ BLANK

040 |H6430-94070 EY UEVI4TA D LABEL

050 |H6480-94080 F eI LABEL

060 |H6430-94180 174 7AW} LABEL, ACCELERATOR LEVER

070 |H6430-94090 97N -9V ) LABEL, DUMP

080 |H6430-94110 yAYY YAl LABEL, SPEED CHANGE

090 |11420-8752-0 |Iy7" 74-T7H7N ) LABEL, KEY SWITCH

100 |H873Y-94160 7 774937 ) LABEL, ENGINE STOP

110 |H642Y-96610 T49%477° LABEL, LEVEL GAUGE

120 |H8770-96550 77 798 93993974 ) LABEL

130 [RC461-5796-0 |74177\° D LABEL, FUEL

140 |88540-94740 VISV EVIZPAN LABEL

150 |88540-95030 WY A7) LABEL, CAUTION

160 |88540-95060 597 % 399 1R LABEL, CAUTION

170 |H8730-95320 YTV 970D LABEL, CAUTION

180 |H641Y-95040 597 T/ Y RN ) LABEL, CAUTION

190 [88540-95420 |V 397%Zh7AFaM7N D LABEL, CAUTION
200 |88540-95220 7" L-4ONT" JY919F19472° ) LABEL, CAUTION
210 |H640Z-95310  |¥2%0%27Y9390 ZFaMM7\ ) LABEL, CAUTION
220 |HB73Y-95980 |1771ZybFav4IN D LABEL, CAUTION

230 |86410-95640 |TI77\ ) LABEL, CAUTION
240 |86410-95610  |¥3%h 47" 7)YIIF19491° ) LABEL, CAUTION
250 186410-95680  |EALFIMTN D LABEL, CAUTION
260 |86410-95630 [& T 47vhFa47n\' ) LABEL, CAUTI10N

86410-95670

MI/FIHTN D

LABEL, CAUTION

86410-95650

77" I-5F2947V )

LABEL, CAUTION

H6490-95670

77 197775217 D

LABEL, CAUTI0N

—__m N~ e mmmmm N mmmmm | m s m == == =

86410-95710

N INIF1947N b

LABEL, CAUTION

—_

< Interchangeable; #not interchangeable; <new for old; —old for new

3N




Fig. 16 5 ~JUE#R [LABEL]

s (010
340
160 070 180 240 230 150 120 060 210 K
330
220 ‘
% 130 090
ST e 180 o &
270 = —|LL B 140 i
170 — s T B/ == 250
100 { f/L 370 o
/| ] N @ [F
Hs=) F Lﬁ%&
080 200 190 050 040
280 330 310 110 260 010 250 010 260 270
— ‘
- 400 390 400 330 320
mE| & & W E | L W
REF.No.|  PARTS No. TR PARTS NAME QTY/S.No. | # REMARKS
A . C.
310 |86410-95620  |7-7° BRUTIMMF2M4TN D LABEL, CAUTION 1
320 |H6320-95661 W17 FaM7N D LABEL, CAUTION 1
330 |H8780-94780 |Y39737N b LABEL, SPEC 1
340 |H87AD-94000 [FAMTyY LABEL, KIT 1
350 |- - - B4 IMN Y LABEL, SERIAL NR 1
360 |- - - 737 BLANK -
370 |B7310-94620  [WINBULLY-Y MARK 1
380 |- - - 737 BLANK -
390 |RC108-57961  |WTr 7' LABEL 4/D15003~ | &
400 |RDB09-57331 NN ) LABEL 4/D15003~ | &

< Interchangeable; #not interchangeable; <new for old; —old for new

32




KUABRUNBO—BELRD-OFELCCERT I EMNHYETOTITRIIESLY,

Vs

OBRELELER

ﬁﬂguﬂﬂ?’u\’?'ﬂ

T673-1434 EERMEMERERI97
TEL. (0795) 42-1066(ft) FAX. (0795) 42-4083

J




